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FCC TEST REPORT

FCC 47 CFR Part 15C
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Digital transmission systems operating within the 2400 — 2483.5 MHz band

Report Reference No. ............
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Applicant’s name ...................

AdAress .....cooovvveeiiiiieeieee

........ : Kondo Kagaku Co., Ltd.

........ . 4-17-7 Higashi Nippori, Arakawa-Ku

Tokyo 116-0014
JAPAN

Test specification:

Standard...........oooeeeiiiiiiieeeiennn.

........ : 47 CFR Part 15C

KDB Publication No. 558074
RSS-210, Issue 8, 2010-12
RSS-Gen, Issue 3, 2010-12
ANSI C63.4:2009

Equipment under test (EUT):

Product description
Model No.
Hardware version

Firmware / Software version

Test result

Radio Control Transmitter for Model cars
EX-1 ASF

1.00

1.00

FCC-ID: QHI9KTSS-701 IC: N/A

Passed
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Possible test case verdicts:
- neither assessed nor tested ...........ccccoecvevvinciin . NIN
- required by standard but not appl. to test object.........  N/A
- required by standard but not tested.................cccc.t NIT
- not required by standard for the test object .............  N/R
- test object does meet the requirement.............c.......... P (Pass)
- test object does not meet the requirement.................  F (Fail)
Testing:
Date of receipt of test item ..ot 2012-07-10
Date (s) of performance of tests .........cccccvvvvvcvnnnt - 2012-07-25
Compiled by ...ccvveeeiiieieeeiieee, . Antje Bartusch

Tested by (+ signature).................... :
(Testing Manager)

Approved by (+ signature)................ : Jens Zimmermann A ‘C A R —

Wilfried Treffke

(Test Lab Manager) )
Date of iSSUB ... . 2012-10-24
Total number of pages.........cc.......... . 78

General remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial number. It
is the responsibility of the manufacturer to ensure that all production models meet the intent of the
requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.

Additional comments:

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH Page 2 of 78
Storkower Str. 38c, D-15526 Reichenwalde, Germany




+& eurofins

Product Service
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1 Equipment (Test item) Description

Description Radio Control Transmitter for Model cars
Model EX-1 ASF

Serial number None

Hardware version 1.00

Software / Firmware version 1.00

FCC-ID QHI9KTSS-701

IC N/A

Equipment type

End product

Radio type

Transmitter only

Radio technology

Custom Digital Transmitter

Operating frequency range

2404 - 2480 MHz

Assigned frequency band

2400 - 2483.5 MHz

FLow 2404 MHz
Main test frequencies Fuip 2440 MHz
Frich 2480 MHz
Spreading DSSS
Modulations FSK
Number of channels 39
Channel spacing 2MHz
Number of antennas 1
Type external dedicated
Antenna Model simple wire antenna
Manufacturer unspecified
Gain 1.9dBi (declared by customer)
Kondo Kagaku Co., Ltd.
Manufacturer 4-17-7 Higashi Nippori, Arakawa-Ku
Tokyo 116-0014
JAPAN
Vom 6.0 VDC
Power supply VmiN --VDC
Vvax --VDC
Model N/A
Vendor N/A
AC/DC-Adaptor
Input N/A
Output N/A

Test Report No.: GOM-1206-2073-TFC247W-V01
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Product Service

1.1 Photos — Equipment External
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1.2 Photos — Equipment internal
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PCB BOTTOM
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1.3 Photos — Test setup

TEST SETUP RADIATED MEASUREMENTS
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1.4 Supporting Equipment Used During Testing

Product

Type* Device

Manufacturer Model No.

Comments

None

*Note: Use the following abbreviations:

AE : Auxiliary/Associated Equipment, or

SIM : Simulator (Not Subjected to Test)

CABL : Connecting cables

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
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1.5 Test Modes

Mode # Description
General conditions: |EUT powered by laboratory power supply.
Radio conditions: | Mode = standalone transmit

DSSS Spreading = DSSS

Modulation = FSK
Duty cycle = 100 %
Power level = Maximum

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
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1.6 Test Equipment Used During Testing

Occupied Bandwidth
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
6dB Bandwidth
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Maximum peak conducted power
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Power spectral density
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Band edge compliance
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Conducted spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Spectrum Analyzer R&S FSP 30 EF00312 2011-12 2012-12
Radiated spurious emissions

Description Manufacturer Model Identifier Cal. Date Cal. Due

Semi-anechoic | £onkonia AC5 EF00395 . .

chamber

Spectrum Analyzer R&S FSIQ26 EF00151 2011-11 2012-11
Biconical Antenna R&S HK 116 EF00012 2010-01 2013-01
LPD Antenna R&S HL 223 EF00187 2011-02 2014-02
LPD Antenna R&S HL 025 EF00327 2010-02 2013-02

Test Report No.: GOM-1206-2073-TFC247W-V01

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Eurofins Product Service GmbH
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions
data table. The numbers used in the calculation are for example only. There is no direct correlation to
the specific data taken for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are
taken into account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric
fields strengths to voltages, which can be measured directly on the spectrum analyzer. It is treated as
a loss in dB. Cable losses have been included with the A.F. to simplify the calculations. The antenna
factor is used in calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units
of pV/m. The following formula is used to convert the units of uvV/m to dBuVv/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:
This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin
indicates the emission was below the limit. A positive margin indicates that the emission exceeds the
limit.
Example only:

Reading + AF = Net Reading . Netreading - FCC limit = Margin
21.5dBuv + 26dB= 47.5dBuvim :  47.5dBuV/m - 57.0 dBuV/m =-9.5 dB

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany Page 12 of 78
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2 Result Summary

FCC 47 CFR Part 15C, IC RSS-210

Product Specific . Reference
Standard Section Requirement — Test Method Result Remarks
RSS-Gen 4.6.1 Occupied Bandwidth RSS-Gen 4.6.1 N/R Informational only
FCC § 15.247(a)(2) ) KDB Publication
IC RSS-210 § Ag.2 | 8dB Bandwidth No. 558074 PASS
FCC § 15.247(b)(3) . KDB Publication
IC RSS-210 § A8.4 Maximum peak conducted power No. 558074 PASS
FCC § 15.247(e) . KDB Publication
IC RSS-210 § Ag.2 | POWer spectral density No. 558074 | "ASS
KDB Publication
éégfgei‘r’?'zzoz AC power line conducted emissions No. 558074 / N/A
- ANSI C63.4
FCC § 15.247(d) . KDB Publication
IC RSS-210 § Ag.5 | Band edge compliance No. 558074 | "ASS
FCC § 15.247(d) . . KDB Publication
IC RSS-210 § A8.5 Conducted spurious emissions No. 558074 PASS
FCC § 15.247(d)
FCC § 15.209 KDB Publication
IC RSS-210 A8.5 Transmitter radiated spurious emissions No. 558074 / PASS
IC RSS-Gen 4.9 ANSI C 63.4
IC RSS-Gen 7.2.5
IC RSS-Gen 4.10 . . . L
IC RSS-Gen 6.1 Receiver radiated spurious emissions ANSI C 63.4 N/A
Remarks:

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3 Test Conditions and Results

3.1 Test Conditions and Results — Occupied Bandwidth

Occupied Bandwidth acc. IC RSS-Gen Verdict: PASS
Test according to Reference Method
measurement reference RSS-Gen 4.6.1

Tested frequencies

Test frequency range
I:LOW / I:MID/ I:HIGH

Limits

None (Informational only)

Test setup

Spectrum
Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)

2. Span set to at least twice the emission spectrum

3. Resolution bandwidth set to 1 % of span

4. Occupied Bandwidth (99 %) measurement with spectrum analyzer built in measurement function

Test results
Channel Frequency [MHZz] Mode Occupied Bandwidth [MHZz]
FLow 2404 DSSS 1.18
Fumip 2440 DSSS 1.16
FricH 2480 DSSS 1.18
Comments:

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany Page 14 of 78
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Occupied Bandwidth — DSSS F| ow

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Radio Control Transmitter for Model cars

EX-1 AFS

Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073

25°C, Vnom

Eurofins Product Service GmbH, Mr. Treffke

4.4.1 Occupied Bandwidth

Comment 1 Channel.: 2404 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 DSSS
% *RBW 100 kHz Marker 1 [T1 ]
* VBW 1 MH=z —20.42 dBm
Ref 0O dBm Att 20 dB SWT 2.5 ms 2.404280000 GH=z
0 Off o dB OBW 11.180000p00 MH=z
Temp 1| [T1 OBY]
| _10 —35l64 dBm
‘ 2].403380p00 GH=z
1 sSagd
|, i Temp 2| [T1 OBW]
/‘M‘/\ 2|.404560p00 GH=z
| -30
%‘1 %
2
L-40 pj
| 5o #
L.-70
--80
L.-90
-100
Center 2.404 GHz 1 MHz/ Span 10 MHz
Date: 25.JUL.2012 13:42:32

LVL

Test Report No.: GOM-1206-2073-TFC247W-V01
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Occupied Bandwidth — DSSS Fyp

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

%

Radio Control Transmitter for Model cars

EX-1 AFS

Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073

25°C, Vnom

Eurofins Product Service GmbH, Mr. Treffke

4.4.1 Occupied Bandwidth

Channel.: 2440 MHz

A spectrum analyzer with an integrated 99% power bandwidth function is used
DSSS

* RBW 100 kH=z Marker 1 [T1 ]

*VBW 1 MHz —-20.23 dBm
Ref O dBm Att 20 dB SWT 2.5 ms 2.440280000 GHz
0 Of £ 0. dB OBW 1[.160000p00 MHz|

--10

Temp 1| [T1 OBW]

—36ls55 aen|IEN

|0

2(.439380p00 GH=z
Temp 2| [T1 OBW]

--30

|--40

1
A 4
e
[[A'J’J\ 2[.440540p00 GHz|zvz

--50

--60

O el Adhagodad

--80

|--90

-100

Center 2.44 GHz 1 MHz/ Span 10 MHz

Date: 25.JUL.2012 13:44:28

Test Report No.: GOM-1206-2073-TFC247W-V01
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Occupied Bandwidth — DSSS Fygn

RSS Gen
Occupied Bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Radio Control Transmitter for Model cars

EX-1 AFS

Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073
25°C, Vnom

Eurofins Product Service GmbH, Mr. Treffke
4.4.1 Occupied Bandwidth

Comment 1 Channel.: 2480 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3 DSSS
% *RBW 100 kHz Marker 1 [T1 ]
* VBW 1 MH=z —21.13 dBm
Ref 0O dBm Att 20 dB SWT 2.5 ms 2.480300000 GH=z
0 Offget O. dB OBW 11.180000p00 MH=z
Temp 1| [T1 OBY]
| 10 —38li10 aen|EN
‘ 2.479360p00 GH=z
1 sald
Temp 2| [T1 OBY]
| o :
f\l‘ﬂ 2|.a80540po0 cHz|Lve
| -30
g ?2
1
L-40 lﬁ
) “‘*«
L _so0 M}f M
--80
L.-90
-100
Center 2.48 GHz 1 MHz/ Span 10 MHz

Date:

25.JU0L.2012 13:46:01

Test Report No.: GOM-1206-2073-TFC247W-V01
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3.2 Test Conditions and Results — 6 dB Bandwidth

6dB Bandwidth acc. FCC 15.247 / IC RSS-210

Verdict: PASS

EUT requirement

Reference

rule parts and clause

FCC 15.247(a)(2) / IC RSS-210 A8.2

Test according to

Reference Method

measurement reference

FCC KDB Publication No. 558074

Tested frequencies

Test frequency range

FLOW / I:MID/ I:HIGH

Limits

= 500kHz

Test setup

Spectrum

Analyzer

EUT

Test procedure

1. EUT set to test mode
2. Span set to at least twice the emission spectrum
3. Detector set to peak and max hold and RBW is set to 100 kHz
4. Envelope peak value of emission spectrum is selected
5. Marker on envelope of spectrum is set to level of -6 dB to the left of the peak
6. Marker on envelope of spectrum is set to level of -6 dB to the right of the peak
7. 6 dB Bandwidth is determined by marker frequency separation
Test results
Channel Frequency [MHZ] Mode 6 dB Bandwidth [kHz] Limit [kHz] Result
FLow 2404 DSSS 882 500 PASS
Fuio 2440 DSSS 890 500 PASS
FricH 2480 DSSS 901 500 PASS
Comments:

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
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6 dB Bandwidth — DSSS F, ow

FCC part 15.247 (a)2
Minimum 6 dB Bandwidth

EUT Radio Control Transmitter for Model cars
Model EX-1 AFS
Approval Holder Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073
Temperature / Voltage 25°C, Vnom
Test Site / Operator Eurofins Product Service GmbH, Mr. Treffke
Test Specification FCC part 15.247 (a)2
Comment 1 Minimum 6 dB Bandwidth
Comment 2 Channel : 24804 MHz
Comment 3 DSSS
® *RBW 100 kH=z Delta 1 [T1 ]
*VBW 300 kHz 0.45 dB
Ref 0 dBm Att 30 dB SWT 2.5 ms 882.000000000 kH=z
0 Offfket 0. dB Marker| 1 [T1
-26| 33 dBm
l 10 2|.403524b00 GHz n
h 1

LVL
TH —-25.[875 dBm

) N

/ \

--50

-70

--80

--90

-100

Center 2.404 GHz 500 kHz/ Span 5 MHz
Comment: 6 dB bandwidth: 882 KHz > 500 KHz; verdict: PASS
Date: 25.JUL.2012 12:50:05

Test Report No.: GOM-1206-2073-TFC247W-V01
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6 dB Bandwidth — DSSS Fyp

FCC part 15.247 (a)2
Minimum 6 dB Bandwidth

EUT Radio Control Transmitter for Model cars
Model EX-1 AFS
Approval Holder Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073
Temperature / Voltage 25°C, Vnom
Test Site / Operator Eurofins Product Service GmbH, Mr. Treffke
Test Specification FCC part 15.247 (a)2
Comment 1 Minimum 6 dB Bandwidth
Comment 2 Channel : 2440 MHz
Comment 3 DSSS
® *RBW 100 kH=z Delta 1 [T1 ]
*VBW 300 kHz 0.43 dB
Ref 0 dBm Att 30 dB SWT 2.5 ms 890.600000000 kH=z
0 Offget 0.% dB Marker| 1 [T1
—-26}L72 dBm
l 10 2|.439524b00 GHz n

h \J\l —
T'H —26.[193 dBm

| . ) Al

/ \

--50

-70

--80

--90

-100

Center 2.44 GHz 500 kHz/ Span 5 MHz
Comment: 6 dB bandwidth: 890.6 KHz > 500 KHz; verdict: PASS
Date: 25.JUL.2012 12:54:18

Test Report No.: GOM-1206-2073-TFC247W-V01
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6 dB Bandwidth — DSSS FHIGH

FCC part 15.247 (a)2
Minimum 6 dB Bandwidth

EUT Radio Control Transmitter for Model cars
Model EX-1 AFS
Approval Holder Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073
Temperature / Voltage 25°C, Vnom
Test Site / Operator Eurofins Product Service GmbH, Mr. Treffke
Test Specification FCC part 15.247 (a)2
Comment 1 Minimum 6 dB Bandwidth
Comment 2 Channel : 2480 MHz
Comment 3 DSSS
® +RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kH=z —-0.39 dB
Ref 0O dBm Att 30 dB SWT 2.5 ms 901.800000000 kH=z
0 Offget 0. dB Marker| 1 [T1
—-26L 50 dBm
l 10 2].4795134B00 GH=z
I
TH —26.|835 dBm W‘J‘
30 A A
q
L--40 \
--50 w&mr“‘fl}
ek e
L_-70
--80
--90
-100
Center 2.48 GHz 500 kHz/ Span 5 MHz
Comment: 6 dB bandwidth: 901.8 KHz > 500 KHz; verdict: PASS
Date: 25.JUL.2012 12:45:53

LVL

Test Report No.: GOM-1206-2073-TFC247W-V01
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3.3 Test Conditions and Results — Maximum peak conducted power

Maximum peak conducted power acc. FCC 15.247 / IC RSS-210

Verdict: PASS

EUT requirement
rule parts and clause

Reference

FCC 15.247(b)(3) / IC RSS-210 A8.4

Test according to
measurement reference

Reference Method

FCC KDB Publication No. 558074

Test frequency range

Tested frequencies

I:LOW / I:MID/ FHIGH

Measurement mode

Peak

Maximum antenna gain

1.9 dBi = Limit correction = 0 dB

Limits

1 W (30 dBm)

The conducted output power limit specified above is based on the use of antennas with directional gains
that do not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used, the
conducted output power from the intentional radiator shall be reduced below the stated values in the table,

as appropriate, by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Test setup

Spectrum
Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Center frequency set to test channel center frequency
3. Span set to twice the 20 dB bandwidth and detector to peak and max hold
4. Resolution bandwidth is set to 3 MHz
5. Peak conducted power is determined from peak of spectrum envelope
Test results
Frequency Voltage Peak power Peak power Limit Margin
Channel | =101 [VDC] Mot [dbm] [mw] [dBm] [dB]
FLow 2404 Vyom = 6.0 DSSS -19.4 0.007 30 -49.40
Fuip 2440 Vyom = 6.0 DSSS -19.8 0.006 30 -49.80
FricH 2480 Vynom = 6.0 DSSS -20.3 0.006 30 -50.30
Comments:

Test Report No.: GOM-1206-2073-TFC247W-V01
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3.4 Test Conditions and Results — Power spectral density

Power spectral density acc. FCC 15.247 / IC RSS-210 Verdict: PASS

Reference
FCC 15.247(e) / IC RSS-210 A8.2

EUT requirement
rule parts and clause

Reference Method
FCC KDB Publication No. 558074

Test according to
measurement reference

Tested frequencies

Test frequency range
I:LOW / I:MID/ I:HIGH

Measurement mode Peak
Limits
8 dBm /3 kHz
Test setup
Spectrum
Analyzer EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Center frequency set to test channel center frequency
3. Span is set large enough to capture maximum emissions in passbhand, RBW is set to 3kHz
4. Peak power density is determined from peak emission of envelope
Test results
Channel Frequency Test Peak frequency Peak power Limit Margin
[MHZ] mode [MHZ] density [dBm] [dBm/3kHZz] [dB]
FLow 2404 DSSS 2403 -28.3 8.0 -36.30
Fuip 2440 DSSS 2439 -27.3 8.0 -35.30
Frich 2480 DSSS 2480 -27.6 8.0 -35.60
Comments:

Test Report No.: GOM-1206-2073-TFC247W-V01
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3.5 Test Conditions and Results — Band edge compliance

Band-edge compliance acc. FCC 15.247 / IC RSS-210 Verdict: PASS

EUT requirement
rule parts and clause

Reference

FCC 15.247(d) / IC RSS-210 A8.5

Test according to
measurement reference

Reference Method

FCC KDB Publication No. 558074

Test frequency range

Tested frequencies

I:LOW / FHIGH

Measurement mode

Peak

Limits

Limit

Condition

<-20dB /100 kHz

Peak power measurement detector = Peak

<-30dB /100 kHz

Peak power measurement detector = RMS

Test setup

Spectrum
Analyzer

EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span set around lower band edge and detector is set to peak and max hold
3. Resolution bandwidth is set to 100 kHz
4. Markers are set to peak emission levels within frequency band and outside frequency band
5. Band edge attenuation is determined from level difference
Test results
Frequency Level Limit Margin
Channel [MHz] Mode [dBc] [dBc] [dB]
FLow 2404 DSSS -39.0 -20 -19.00
FricH 2480 DSSS -38.7 -20 -18.70
Comments:

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
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Band-edge compliance — DSSS Fow

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Radio Control Transmitter for Model cars

Model EX-1 AFS

Approval Holder Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073
Temperature / Voltage 25°C, Vnom

Test Site / Operator Eurofins Product Service GmbH, Mr. Treffke
Test Specification FCC part 15 section 247(c)

Comment 1 Band-edge compliance

Comment 2 Channel.: 2404 MHz

Comment 3 DSSS

*RBW 100 kHz Delta 1 [T1 ]
*VBW 100 kH=z -39

.00 dB
Re f 0 dBm Att 30 dB SWT 5 ms —3.800000000 MH=z
0 Offget 0. dB Marker| 1 [T1
—19}1 84 dBm
| -10 2].403680pPp00 GH=z
.
v
-—-30 flﬂ
|--40 f \
|--50 / ‘(N
70
|--80
-—-90
2 i
-100
Center 2.4 GHz 2 MHz/ Span 20 MHz
Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 25.JUL.2012 13:51:54

LVL
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Band-edge compliance — DSSS FyigH

FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT Radio Control Transmitter for Model cars
Model EX-1 AFS
Approval Holder Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073
Temperature / Voltage 25°C, Vnom
Test Site / Operator Eurofins Product Service GmbH, Mr. Treffke
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 2480 MHz
Comment 3 DSSS
® *RBW 100 kH=z Delta 1 [T1 ]
*VBW 100 kHz -38.07 dB
Ref 0 dBm Att 30 dB SWT 5 ms 3.360000000 MH=z
0 Offget 0.% dB Marker| 1 [T1
—20} 97 dBm
l 10 2].480300p00 GH=z
!Eﬁ 1
20 -

B M\
R fY

-70

--80

--90

-100

Center 2.4835 GHz 2 MHz/ Span 20 MHz
Comment: Limit: Marker Delta value >20 dB; Result: PASS
Date: 25.JUL.2012 13:49:23

LVL

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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3.6 Test Conditions and Results — Conducted spurious emissions

Conducted spurious emissions acc. FCC 15.247 / IC RSS-210 Verdict: PASS
EUT requirement Reference
rule parts and clause FCC 15.247(d) / IC RSS-210 A8.5
Test according to Reference Method
IS ST e FCC KDB Publication No. 558074

Tested frequencies
10 MHz — 10™ Harmonic

Test frequency range

Measurement mode Peak
Limits
Limit Condition
<-20dB /100 kHz Peak power measurement detector = Peak
<-30dB /100 kHz Peak power measurement detector = RMS
Test setup
Spectrum
Analyzer EUT

Test procedure

1. EUT set to test mode (Communication tester is used if needed)
2. Span it set according to measurement range
3. Resolution bandwidth is set to 100 kHz and detector to peak and max hold
4. Markers are set to peak emission levels within frequency band
5. Emission level is determined by second marker on emission peak
6. Attenuation is determined from level difference
Test results
Frequency Emission | Emission Level | Peak power Limit Margin
Channel | = ivibg] Mode [MHZ] [dbm] [dBm] [dBm] [dB]
FLow 2404 DSSS 4808.40 -44.74 -21.94 -41.94 -02.80
Fuip 2440 DSSS 4808.40 -44.74 -20.93 -40.93 -03.81
Frich 2480 DSSS 4957.84 -44.96 -23.08 -43.08 -01.88
Comments:

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany Page 27 of 78
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Conducted spurious emissions — DSSS F ow

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Radio Control Transmitter for Model cars

EX-1 AFS

Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073
25°C, Vnom

Eurofins Product Service GmbH, Mr. Treffke
FCC part 15.247 (d)

Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2404 MHz
Comment 3 pass
% *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —21.94 dBm
Ref O dBm *Att 20 dB * SWT 60 s 2.404328750 GHz
0 Offget 0. dB Marker| 2 [T1
—44174 dBm
l —-10 4[.808403)750 GH=z
| oo 1

--30

--40

Pl —-412.[9 dBm

--50

--80

--90

-100

Center 13.005 GHz 2.599 GHz/

Date:

25.JU0L.2012 13:25:45

Span 25.99 GHz

SGL

LVL

Test Report No.: GOM-1206-2073-TFC247W-V01
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Conducted spurious emissions — DSSS Fyp

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

%

Radio Control Transmitter for Model cars

EX-1 AFS

Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073
25°C, Vnom

Eurofins Product Service GmbH, Mr. Treffke
FCC part 15.247 (d)

Spurious Emissions conducted

Channel : 2440 MHz

pass

* RBW 100 kH=z Marker 1 [T1 ]

* VBW 300 kH=z

-20

.93

dBm

Ref 0 dBm *Att 20 dB * SWT 60 s 2.440065000 GHz
0 Offp 0. dB Marker| 2 [T1
—44174 dBm
| —10 4].808403)50 GH=z
1
| 2o
--30
= +eso—tem
A 4
-—-50
) [ I [
--80
--90
-100
Center 13.005 GHz 2.599 GHz/ Span 25.99 GHz

Date: 25.JU0L.2012 13:28:08

SGL

LVL

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 29 of 78



&% eurofins

Conducted spurious emissions — DSSS Fygh

FCC part 15.247 (d)
Spurious Emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Radio Control Transmitter for Model cars

EX-1 AFS

Kondo Kagaku Co., Ltd. / Ord.: GOM-1206-2073
25°C, Vnom

Eurofins Product Service GmbH, Mr. Treffke
FCC part 15.247 (d)

Comment 1 Spurious Emissions conducted
Comment 2 Channel : 2480 MHz
Comment 3 pass
% *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz —23.08 dBm
Ref O dBm *Att 20 dB * SWT 5 s 2.479050000 GH=z
0 Offget 0. dB Marker| 2 [T1
—441 96 dBm
l —-10 4].957846P50 GH=z
| oo 1

--30

--40

p1 -432[1 dBm
A 4

--80

--90

-100

Center

13.005 GHz 2.599 GHz/

Date: 25.JU0L.2012 13:39:00

Span 25.99 GHz

SGL

LVL

TDE

Test Report No.: GOM-1206-2073-TFC247W-V01
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3.7 Test Conditions and Results — Transmitter radiated emissions

Transmitter radiated emissions acc. FCC 47 CFR 15.247 / IC RSS-210

Verdict: PASS

Test according referenced

standard

S

Reference Method

FCC 15.247(d) / IC RSS-210 A8.5

Test accordi

ng to

measurement reference

Reference Method

FCC KDB Publication No. 558074 / ANSI C63.4

Test frequency range

Tested frequencies

30 MHz — 10™ Harmonic

Limits
Frequency range [MHZz] Detector Limit [puV/m] [ dIIB_LrT\]/i}m] Limit Distance [m]
30-88 Quasi-Peak 100 40 3
88 — 216 Quasi-Peak 150 43.5 3
216 — 960 Quasi-Peak 200 46 3
960 — 1000 Quasi-Peak 500 54 3
> 1000 Average 500 54 3

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also comply

with the radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

When average radiated emission measurements are specified, including average emission measurements
below 1000 MHz, there also is a limit on the peak level of the radio frequency emissions. The limit on peak
radio frequency emissions is 20 dB above the maximum permitted average emission limit applicable to the

equipment under test.

Test setup
A . .
Semi-anechoic Chamber
v
[ ] | | EUT
L] ‘ | I
Turn | table
—_— Ground Plane _—
S S S
Amplifier Measurement
Matrix Receiver

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test procedure

1. EUT set to test mode (Communication tester is used if needed)
Span it set according to measurement range

3. Resolution bandwidth below 1 GHz is set according to CISPR 16 with peak/quasi-peak detector
and RBW of 1 MHz with peak/average detector is used above 1 GHz

4. Markers are set to peak emission levels within restricted bands

n

Test results

Channel Fr([el\(jlllj_'ezr]]cy Mode E?R/if:zi?n [ dtﬁ\\/ﬁ:n] Det. | Pol. [ dkl)_:lT/i/tm] LirT[]riTt]ﬁiSt' M[zré]]in
Frow 2404 DSSS 4810 55.42 pk | ver 74 3 -18.58
FLow 2404 DSSS 4808 39.58 av | ver 54 3 -14.42
Fumip 2440 DSSS 4882 56.86 pk hor 74 3 -17.14
Fumip 2440 DSSS 4880 41.56 av hor 54 3 -12.44
Frich 2480 DSSS 4962 58.66 pk | ver 74 3 -15.34
Frich 2480 DSSS 4961 43.82 av | ver 54 3 -10.18

Comments: * Physical distance between EUT and measurement antenna.

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany Page 32 of 78
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Product Service

ANNEX A  Transmitter radiated spurious emissions

Test Report No.: GOM-1206-2073-TFC247W-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany Page 33 of 78



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 196.934MHz, Emax: 31.93dBuV/m, RBW: 100kHz

Level [dBuV/m]
60.00

50.00

40.00

30.00 At PO Y e i3
M i

g | bbbt

30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]

19.79

MES 2404_TX_1_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 196.253MHz, Emax: 32.12dBuV/m, RBW: 100kHz

Level [dBuV/m]
60.00

50.00

40.00

hA’AAV A'A/V\An«f\,\/u

30.00 e NNWW W oA
WMWWW

30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]

18.95

MES 2404_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 801.202MHz, Emax: 22.98dBuV/m, RBW: 100kHz

Level [dBuV/m]
60.00
50.00
40.00
30.00
20.00 WMWW YT YT WAL
10.00 [ —fhzzeL /‘“’W
4.71
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2404_TX_2_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 203.206MHz, Emax: 26.79dBuV/m, RBW: 100kHz

Level [dBuV/m]
60.00

50.00

40.00

30.00

20.00 NN FOTN NPPOONL

WWWWUMM
10.00 "‘W“MW

4.54

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 2404_TX_2_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 3.948GHz, Emax: 47.97dBuV/m, RBW: 1MHz

Level [dBuV/m]
60.0

55.0 "U ! I

50.0

45.0 WM

40.0 - i

35.0

30.0
27.6

1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 2404_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 3.897GHz, Emax: 47.95dBuvV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00 "U ! II

50.00

45.00 A '

e
40.00 WWWM—A

35.00
30.00
27.52
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 2404_TX_3_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment
Comment

1:
2:

KONDO KAGAKU CO., LTD. /  GOM-1206-2073
Radio Control Transmitter for Model cars / EX-1 ASF
2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Freq. / CH: 2404

Dist.:

3m,

Ant.: HL 025, ampl.+HP.

Freq: 7.399GHz, Emax: 51.78dBuV/m, RBW: 1MHz

60.00

58.00

56.00

54.00

52.00

50.00

48.00

46.00

44.00

42.00
40.54

Level [dBuV/m]

| meh mAA/\/\.I\A/\/\’\/\/'\MLW

YN e AR

AT A

A4

4G

5G

6G 7G 8G
Frequency [Hz]

MES
LIM

2404_TX_4_hor
FCC_restricted

Page 1/1 10.07.2012

13:20
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HLO025, ampl.+HP.

Comment 2: Freq: 4.809GHz, Emax: 39.58dBuV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00

50.00

45.00

40.00

30.00 MJW/ WM\
ry ™

4.803G 4.806G 4.808G 4.81G 4.813G
Frequency [Hz]

25.00 ===
22.32

MES 2404_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 4.810GHz, Emax: 55.42dBuV/m, RBW: 1MHz

Level [dBuV/m]
60.00

58.00

56.00

54.00

52.00 l

50.00 1

48.00 Mwlvﬂv
46.00 | k A il AMJ\HUA\‘AA‘AV"AI\A“A'AA‘

44.00 fy

42.00
40.58

4G 5G 6G 7G 8G
Frequency [Hz]

MES 2404_TX_4_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.936GHz, Emax: 44.88dBpvV/m, RBW: 1MHz

Level [dBuV/m]

60.00
55.00
50.00
45.00
40.00 N V.AM\A'A.AU"'MJM/\AA MWMMMW
. /‘W'NV\J\MVV VVV T 14 T
35.88
8G 9G 10G 11G 12G
Frequency [Hz]

MES 2404_TX_5_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.888GHz, Emax: 44.20dBuvV/m, RBW: 1MHz

Level [dBuV/m]

60.00
55.00
50.00
45.00
40 00 | .A_M\MA AAM'AAMAW\\'MPN\
. V/h/l MM A
35.91
8G 9G 10G 11G 12G
Frequency [Hz]

MES 2404_TX_5_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

KONDO KAGAKU CO., LTD. /  GOM-1206-2073
Radio Control Transmitter for Model cars / EX-1 ASF
2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition:

Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404
Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.
Comment 2: Freq: 17.218GHz, Emax: 44.98dBpvV/m, RBW: 1MHz

Level [dBuV/m]
60.00
55.00
50.00
45.00 MNMNWWWVMVﬁ
- M’W\IM WWWWAA
35.57

12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2404_TX_6_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2404

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.735GHz, Emax: 45.02dBpV/m, RBW: 1MHz

Level [dBuV/m]
60.00
55.00
50.00
45.00 JJMANMMMMM“
ok AVWWMWWWMNMW
36.06

12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2404_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

KONDO KAGAKU CO., LTD. / GOM-1206-2073

Radio Control Transmitter for Model cars / EX-1 ASF

2.4 GHz DSSS / CH: Low / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification:

Comment 1:
Comment 2:

Freq. / CH: 2404
Dist.: 3m, Ant.: HLO025, amplif.
Freq: 23.843GHz, Emax: 46.71dBpV/m, RBW: 1MHz

60.00

Level [dBuV/m]

55.00

50.00

45.00

40.00

N VA

=
=

o

<
<

33.99

18G

19G 20G 21G 22G 23G 24G 25G
Frequency [Hz]

26.5G

MES
LIM

2404_TX_7_hor
FCC_restricted
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10.07.2012 13:04
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

KONDO KAGAKU CO.,
Radio Control Transmitter for Model cars

2.4 GH

Eurofins Product Service GmbH

GOM-1206-2073
/ EX-1 ASF

z DSSS / CH: Low / ANTB18-155A0 vertical

/ Mr. Pudell

LTD. /

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
Test Specification: Freq. / CH: 2404
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 26.500GHz, Emax: 46.47dBpvV/m, RBW: 1MHz
Level [dBuV/m]

60

55

50

45 [l N ] M

A WW
40 Ay W/\/MA N | I l n hids I/‘f n
) L v V“”W (N
35
33
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2404_TX_7_ver
LIM FCC_restricted
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Field Strength
SUBPART C

KONDO KAGAKU CO., LTD. /  GOM-1206-2073
Radio Control Transmitter for Model cars / EX-1 ASF
2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Freq. / CH: 2440

Dist.: 3m, Ant.: HK 116

Freq: 196.593MHz, Emax: 31.65dBuV/m, RBW: 100kHz

Level [dBuV/m]
60.00

50.00

40.00

30.00

MWMMWWWW

[ WO NN Gl S
\ANWmMﬂwwmﬁmAmwmmw

19.16
30M 60M

80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]

MES 2440_TX_1_hor
LIM FCC_restricte

d
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 193.186MHz, Emax: 32.48dBuV/m, RBW: 100kHz

Level [dBuV/m]
60.00

50.00

40.00

30.00 oot
WW VW/\M\MW

30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]

19.69

MES 2440_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 814.028MHz, Emax: 22.83dBuV/m, RBW: 100kHz

Level [dBuV/m]

60.00
50.00
40.00
30.00
20.00 o L oA oo
N\A , MMJ\M
10.00 v
5.22
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2440_TX_2_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment
Comment

1:
2:

KONDO KAGAKU CO., LTD. /  GOM-1206
Radio Control Transmitter for Model cars / EX-
2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell
Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
Freq. / CH: 2440

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 206.413MHz, Emax: 27.15dBpV/m, RBW: 100kHz

-2073
1 ASF

Level [dBuV/m]
60.00
50.00
40.00
30.00
20.00 M Aww-w‘m il M WA Afp A gl
10.00 [— s
4.88

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2440_TX_2_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

KONDO
Radio

KAGAKU CO., LTD. /  GOM-1206-2073
Control Transmitter for Model cars / EX-1 ASF

2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 6.0V DC (4x AAA battery)
/ CH: 2440

3m, Ant.: HL 025, amplif.

3.878GHz, Emax: 47.52dBuvV/m, RBW: 1MHz

60.00

Level [dBuV/m]

55.00

50.00

45.00

40.00

mmqv#WWW““WWWWWWHNW

I
i

35.00 M

30.00

27.92

1G

1.5G

2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES
LIM

2440_TX_3_hor

FCC_restricted

Page 1/1

10.07.2012

11:38
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 3.942GHz, Emax: 48.02dBuV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00 m_! ! II

50.00

o MWW ot
40.00 MW

35.00 "V
30.00
27.59
1G 1.5G 2G 25G 3G 3.5G 4G

Frequency [Hz]

MES 2440_TX_3_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 7.912GHz, Emax: 51.67dBuV/m, RBW: 1MHz

Level [dBuV/m]
60.0

58.0

56.0

54.0

52.0

50.0 f A
[V

48.0 "M WNMMNWWJWNWMMJ

46.0 il M/\WAUM

44.0 WMMW¢WWﬂN

42.0

40.4
4G 5G 6G 7G 8G

Frequency [Hz]

MES 2440_TX_4_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 4.880GHz, Emax: 41.56dBuvV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00

50.00

45.00

40.00 4 Aml\""MV\/\A/\W\M \

Py
35.00 fMMf vwkM
30.00 .

25.00
22.68

4.875G 4.878G 4.88G 4.882G 4.885G
Frequency [Hz]

MES 2440_TX_7_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 4.882GHz, Emax: 56.86dBuvV/m, RBW: 1MHz

Level [dBuV/m]
60.00

58.00

56.00

54.00

52.00

50.00 L, A e

' ATy
48.00 WWWWW
46.00 b Lo MWWNM
g

44.00

42.00
40.69

4G 5G 6G 7G 8G
Frequency [Hz]

MES 2440_TX_4_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.992GHz, Emax: 44.06dBpvV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00

50.00

45.00

40.00 WMW\MAV \\fv UV"VA“vAvAr“NL- 1

35.78

TN T

8G 9G 10G 11G 12G
Frequency [Hz]

MES 2440_TX_5_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.920GHz, Emax: 44.91dBuvV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00

50.00

45.00 MMMWWMMWNAMWWWMAW
oo AAAWMMf“MMMWMWWW

AL

35.96
8G 9G 10G 111G 12G

Frequency [Hz]

MES 2440_TX_5_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.904GHz, Emax: 46.19dBpvV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00

50.00

40.00

36.26
12G 13G 14G 15G 16G 17G 18G

Frequency [Hz]

MES 2440_TX_6_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2440

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.844GHz, Emax: 44.52dBpV/m, RBW: 1MHz

Level [dBuV/m]
60.00
55.00
50.00
45.00 wN&KWWNMWWWM
. MWMMMWMWW
35.74

12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2440_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

KONDO KAGAKU CO., LTD. /  GOM-1206-2073
Radio Control Transmitter for Model cars / EX-1 ASF
2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
Test Specification: Freq. / CH: 2440
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 25.989GHz, Emax: 47.05dBpvV/m, RBW: 1MHz
Level [dBuV/m]
60.00
55.00
50.00
45.00 A w,
woobeeh LA Lt "
S (LU Y ¥ LY W WW WW LWJ
33.44
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2440_TX_7_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

KONDO KAGAKU CO., LTD. /  GOM-1206-2073
Radio Control Transmitter for Model cars / EX-1 ASF
2.4 GHz DSSS / CH: Mid / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
Test Specification: Freq. / CH: 2440
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 23.877GHz, Emax: 45.58dBpvV/m, RBW: 1MHz
Level [dBuV/m]
60.00
55.00
50.00
45.00 )
g oy
33.43
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 2440_TX_7_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 194.208MHz, Emax: 31.86dBuV/m, RBW: 100kHz

Level [dBuV/m]
60.00

50.00

40.00

so.ooww WMW —

30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]

19.66

MES 2480_TX_1_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 192.846MHz, Emax: 31.82dBuV/m, RBW: 100kHz

Level [dBuV/m]
60.00
50.00
40.00
30.00 ] MWWV\;U s A e AN
19.71

30M 60M 80M 100M 120M 140M 160M 180M  200M
Frequency [Hz]
MES 2480_TX_1_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 826.854MHz, Emax: 22.69dBuV/m, RBW: 100kHz

Level [dBuV/m]
60.00
50.00
40.00
30.00
2000 WMMMWWW AvAWVﬁAVA’ ubliperd o st
4.08
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2480_TX_2_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 204.810MHz, Emax: 25.77dBuV/m, RBW: 100kHz

Level [dBuV/m]
60.00
50.00
40.00
30.00
4 ﬂ\—\/\'\/\/vmﬂ\'\J\ Mo MY
20.00 oot
10.00 [k
4.74
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 2480_TX_2_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 3.954GHz, Emax: 47.82dBuV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00 "u ! II

50.00

45.00 ‘

40.00 W\JTA]J A
35.00 WMWWJ/W

30.00
27.91

1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 2480_TX_3_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, amplif.

Comment 2: Freq: 3.307GHz, Emax: 47.70dBuV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00 m_! ! II

50.00

45.00 L JVWMM
40.00 | W«M MWWMM

35.00 :
30.00
27.15
1G 1.5G 2G 2.5G 3G 3.5G 4G

Frequency [Hz]

MES 2480_TX_3_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 7.519GHz, Emax: 52.09dBuV/m, RBW: 1MHz

Level [dBuV/m]
60.00

58.00

56.00

54.00
52.00 |

50.00 Aﬁvhv\‘h VVIWWAWWN\A
b

48.00 ) WAWAVA' N
46.00 M\/\AJV\M’M/\/WNMWAVMA ‘,\ny ,Wynuﬂ"h'\mvk, M'\v
44.00

v

42.00

40.07
4G 5G 6G 7G 8G

Frequency [Hz]

MES 2480_TX_4_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 4.960GHz, Emax: 43.82dBuV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00

50.00

45.00

000 wmﬁMNW”/MMUW\MM%M
35.00 \\M
30.00

\/\\’\IL‘—\ M A AA_ A AWIV VWY v

4.959G 4.962G 4.964G 4.966G 4.969G
Frequency [Hz]

22.99
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment

2:

Freq: 4.962GHz, Emax: 58.66dBuV/m, RBW: 1MHz

60.00

Level [dBuV/m]

58.00

56.00

54.00

52.00

50.00

48.00

[ M}WAV.,AWWWWMM

46.00

i T
A A.MWWM

44.00

(VU LA

42.00

40.03

4G

5G 6G 7G 8G
Frequency [Hz]

MES
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FCC_restricted

2480_TX_4_ver
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.928GHz, Emax: 44.98dBpvV/m, RBW: 1MHz

Level [dBuV/m]
60.00

55.00

50.00

40.00 'A--A/\M )

35.92
8G 9G 10G 111G 12G

Frequency [Hz]

MES 2480_TX_5_hor
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 11.407GHz, Emax: 44.23dBpV/m, RBW: 1MHz

Level [dBuV/m]
60.00
55.00
50.00
45.00

Ll o anld AAM“AAM./\AM WMMMMMMWWWM
40.00 WWWW\\IIW W\Jv VA
35.46
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Frequency [Hz]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.447GHz, Emax: 45.42dBpvV/m, RBW: 1MHz

Level [dBuV/m]
60

55 II

50

40 T

36
12G 13G 14G 15G 16G 17G 18G
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HL 025, ampl.+HP.

Comment 2: Freq: 17.230GHz, Emax: 44.62dBpV/m, RBW: 1MHz

Level [dBuV/m]
60.00
55.00
50.00
45.00 W
40.00 N%V‘VMWWWWW
36.25

12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 2480_TX_6_ver
LIM FCC_restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: KONDO KAGAKU CO., LTD. /  GOM-1206-2073
EUT / Model: Radio Control Transmitter for Model cars / EX-1 ASF
Setup: 2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)

Test Specification: Freq. / CH: 2480

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 23.843GHz, Emax: 46.09dBpvV/m, RBW: 1MHz

Level [dBuV/m]
60.0

55.0

50.0

45.0 ]

40.0 MI\M ”M/\/\f\ VM 'AVWI .
S g Y

18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]

33.6
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

KONDO KAGAKU CO., LTD. /  GOM-1206-2073
Radio Control Transmitter for Model cars / EX-1 ASF
2.4 GHz DSSS / CH: High / ANTB18-155A0 vertical
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 6.0V DC (4x AAA battery)
Freq. / CH: 2480

Dist.: 3m, Ant.: HLO025, amplif.

Freq: 26.500GHz, Emax: 46.88dBpvV/m, RBW: 1MHz

60.0

Level [dBuV/m]

55.0

50.0

45.0

40.0 j
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Frequency [Hz]
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